

examining report Ltd

Report number: 0723 () 926 () 1

Sample receipt date: 2023 / 09 / 25

Report date: 2023 / 29 / 26

Application unit: Poster and Panel, S.L

Description: Preparation and finishing sample Textil Display Frontlit 230gr SUBLATUV

FR (general area: 241g / m) Number of incoming samples: block

Test item: NFPA 701-1

detection result:

Sample number	Test sample quality sheet	Quality man after testing samples	Test loss rate	after flame time	Dropping substance burning time
I	14.75	12.06	18.24	0	0.8
	14.51	13.61	6.20	0	0
3	14.64	13.16	10.11	0	1.0
4	14.78	13.94	5.68	0	0
5	14.72	11.83	19.63	0	0
6	14.14	12.85	9.12	0	0
7	14.35	13.07	8.92	0	1.0
8	14.38	12.89	10.36	0	0
9	14.27	13.05	8.55	0	0
10	14.42	13.14	8.88	0	0.5
average	14.50	12.96	10.57	0	0.3
SD=4.67		3SD=14.01		SD=24.58	
SD: Standard is					

Evaluation conditions:

1、 The average weight loss rate of the test samples before and after the test is small: J' 40%;

2、 The average ignition time of test sample drops is small: 2s:

pour:

1、 use I. The result is that he tested his Soru. The of was is for reference only



2、 I test sample fabric not washed: